



## TEST CERTIFICATE

Ref: 0535/03/03/23

**PRODUCT:** Sample corresponding to the melamine coated fibreboard that simulates 12 mm beech, referred to by the customer as "MDF IGNÍFUGO CLASE 1". (Class 1 fire resistant MDF)

**COMPANY:** MUEBLES TAOR, S.L.  
PG. SANTA FE, VIAL 2, NAVE 4  
03660 NOVELDA (ALICANTE)  
Tfno: 965609046

**TEST:** Building Materials Reaction Test to Fire. Tested by radiation applicable to rigid materials or similar ones of any thickness and to flexible materials of a thickness greater than 5 mm, in accordance with UNE 23 721:90

Building Materials Reaction Test to Fire. Classification of materials used in construction work, in accordance with UNE 23727: 90.

**RESULT:** According to the test undertaken on 18<sup>th</sup> March 2003 (report reference 0535/03/03/23), the sample corresponding to the 12 mm thick melamine coated fibreboard simulating beech and referred to by the customer as "MDF IGNÍFUGO CLASE 1" (Class 1 fire resistant MDF), is classified as M1, in accordance with standard UNE 23 727:90.

Paterna, 20<sup>th</sup> July 2003



Dra. Rosa M<sup>a</sup> Pérez Campos  
Head of Laboratory  
AIDIMA